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TEST REPORT
Client :

7-29 Gladstone Road

Test Number   :

Issue Date       :

15-002320

Dandenong VIC 3175 Print Date        : 5/06/2015

05/06/2015

Order Number : 51668

Victoria Carpet Co Pty Ltd

Sample Description Clients Ref : "Tullibrook"

Cut pile tufted carpet

Colour : Brown

80% Wool, 20% SyntheticNominal Composition :

AS 4586-2013

Appendix A

Slip Resistance Classification of New Pedestrian Surface Materials

Wet Pendulum Test Method

Specimen British Pendulum Number

1 58

2 59

3 62

4 56

5 55

Slip Resistance Value (SRV) 58

Classification P5-Surface tested dry

Preparation As received

Fixed/Unfixed Unfixed

Air Temperature 22 °C

Test Equipment: Munro Stanley Skid resistance Tester (Pendulum) Serial number: 0320

Slider rubber: Slider 96 Batch No. 59, prepared on a P400 and 3 µm lapping film

These results apply only to the specimens tested and it is recommended that before selection of 

flooring or paving materials the effect of service conditions, including maintenance and wear on 

their slip resistance be checked.

Tested by ATTAR

0205/11/06

Samples, and their identifying descriptions have been provided by the client unless otherwise stated.

AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test

results relate only to the sample or samples tested. The above test results are designed to provide THE

CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void ifamended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the

content and format of the advertisement have been approved in advance by theManaging Director of 

AWTA Ltd.
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